
 

 

 
Ministry of the  
Environment,  
Conservation and Parks 
Eastern Region 
Cornwall Area Office 
113 Amelia Street, 1st Floor 
Cornwall ON  K6H 3P1 
Phone: 613.933.7402  
or 800.860.2760 

 
Ministère de l'Environnement, 
de la Protection de la nature  
et des Parcs 
Région de l’Est 
Bureau du secteur de Cornwall 
113, rue Amelia, 1e étage 
Cornwall (Ontario)  K6H 3P1 
Tél: 613 933-7402  
ou 800 860-2760 

 

 
March 31, 2019 
 
 
Sent by Email: passaly@hawkesbury.ca 
 
The Corporation of The Town of Hawkesbury 
600 Higginson Street 
Hawkesbury, Ontario 
K6A 1H1 
 
Attention: Ms. Paula Assaly, Mayor 
 
Dear Ms. Assaly: 
 
Re: 2018-2019 Inspection Report 
 
The enclosed report documents findings of the inspection that was performed at the 
[...]
1.0 Lead Regulatory Relief    

1.1 Any relief from regulatory requirements previously authorized by the Director in respect of 
the drinking water system under section 38 of the SDWA in relation to the sampling, 
testing or monitoring requirements contained in Schedule 15.1 of O. Reg. 170/03 shall 
remain in force until such time as Schedule 15.1 of O. Reg. 170/03 is amended after 
June 1, 2009.

2.0 Other Regulatory Relief

2.1 Not Applicable.



150526 Treatment&Distribution AF3, EA3, DWWP2, C1, AS
Page 17 of 17

Schedule E:  Pathogen Log Removal/Inactivation Credits
System Owner The Corporation of the Town of Hawkesbury
Licence Number 177-101
Drinking Water System Name Hawkesbury Drinking Water System
Schedule E Issue Date February 12th, 2016

1.0 Primary Disinfection Pathogen Log Removal/Inactivation Credits

Hawkesbury Water Treatment Plant
Ottawa River [SURFACE WATER]

Minimum Log Removal/ 
Inactivation Required

Cryptosporidium Oocysts Giardia Cysts a Viruses b

Hawkesbury Water 
Treatment Plant

2 3 4

  a At least 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
  b At least 2 log inactivation of viruses shall be achieved by disinfection. 

Log Removal/Inactivation 
Credits Assigned c

Cryptosporidium Oocysts Giardia Cysts Viruses

Conventional Filtration 2 2.5 2

Chlorination [CT: Clearwells] -   0.5+   2+

  c Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log 
removal/inactivation credit assignment criteria being met.

Treatment Component Log Removal/Inactivation Credit Assignment Criteria

Conventional Filtration 1. A chemical coagulant shall be used at all times when the treatment plant is in operation;
2. Chemical dosages shall be monitored and adjusted in response to variations in raw water 

quality;
3. Effective backwash procedures shall be maintained including filter-to-waste or an equivalent 

procedure during filter ripening to ensure that effluent turbidity requirements are met at all 
times;

4. Filtrate turbidity shall be continuously monitored from each filter; and
5. Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of 

the measurements each month shall be met for each filter.
Chlorination 1. Sampling and testing for free chlorine residual shall be carried out by continuous monitoring 

equipment in the treatment process at or near a location where the intended contact time 
has just been completed in accordance with the Ministry’s Procedure for Disinfection of 
Drinking Water in Ontario; and

2. At all times, CT provided shall be greater than or equal to the CT required to achieve the log 
removal credits assigned. 

Primary Disinfection 
Notes



150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 1 of 19

DRINKING WATER WORKS PERMIT

Permit Number:  177-201
Issue Number:  2

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, this drinking water works permit is issued under Part V of the Safe 
Drinking Water Act, 2002, S.O. 2002, c. 32 to:

The Corporation of the Town of Hawkesbury

600 Higginson Street 
Hawkesbury ON K6A 1H1

For the following municipal residential drinking water system:

Hawkesbury Drinking Water System
This drinking water works permit includes the following:

Schedule      Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

DATED at TORONTO this 8th day of February, 2016

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 2 of 19

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Hawkesbury Drinking Water System consists of 1 drinking water treatment plant, a 
standpipe, booster pumping station and rechlorination system, and a distribution system. 

Hawkesbury Water Treatment Plant

Name Town of Hawkesbury Water Treatment Plant

Street Address 670 Main Street West, Hawkesbury Town, United Counties of Prescott and 
Russell, Ontario

UTM Coordinates NAD83: UTM Zone 18: 529225 m E, 5050950 m N

System Type Surface Water Treatment Plant

Description An approximately 41.6 m x 47.0 m x 7.3 m high heated building housing all 
facilities described below as well as a laboratory, office workshop, washroom 
and lunch room

Notes

Schedule A:  Drinking Water System Description

System Owner The Corporation of the Town of Hawkesbury
Permit Number 177-201
Drinking Water System Name Hawkesbury Drinking Water System
Schedule A Issue Date February 8th, 2016



177-201 Schedule A February 8th, 2016

150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 3 of 19

Surface Water Supply

Intake Facilities

Description Intake Crib and Pipe

Location Located 40 metres from shore in the Ottawa River

One (1) 9.25 m square timber with rock fill crib intake structure complete with 
three (3) separate 600 mm openings covered by a steel grating of 6 x 25 mm 
bars with 40 mm centers in both directions
One (1) 1650 mm diameter raw water intake pipe which extends 40 m from the 
crib intake to the raw water pumping station wet well located on shore;

Equipment

A 40 mm diameter polyethylene chlorine solution feed pipe inside the raw 
water intake pipe for delivering sodium hypochlorite to the intake for controlling 
zebra mussels

Notes

Low Lift Works

Low Lift Pumping Station

Description An approximately  9.2 m x 12.5m x 6.0 m  high  building located over a 8.7 m x 
3.2 m x 4.9 m s.w.d. wet well

UTM Coordinates NAD83: UTM Zone 18: 529460 m E, 5051575 m N

Two (2) screens consisting of 10 x 10 aluminum wire mesh over a frame of 5 
mm x 31 mm aluminum bearing bars at 24 mm centers installed in series in the 
inlet channel to the low lift pumping station
Two (2) vertical turbine low lift pumps of alternating duty, each rated at a 
maximum capacity of 27,648 m3/d at 13.3 m TDH, each controlled by a 
variable frequency drive
An ultrasonic level detector linked to a low level alarm located in the wet well

Equipment

One (1) common 750 mm diameter pre-stressed concrete pipe, complete with 
an in-line raw water flow meter (located inside the Water Treatment Plant) 
which conveys raw water to the flash mixing tank inside the plant 

Notes



177-201 Schedule A February 8th, 2016

150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 4 of 19

Coagulation/Flocculation

Flash Mixing and Contact Tanks

Description A 2.8 m x 2.4 m x 6.4 m flash mixing tank (nominal dimensions), equipped with 
a 3.7 kW mixer capable of generating a velocity gradient of 330 s-1

Equipment Two (2) contact tanks adjacent to the flash mixing tank, one tank sized 5.8 m x 
2.4 m x 6 m and the other sized 3.85 m x 2.4 m x 6 m, with both baffled for plug 
flow

Notes

Clarification

Settling Tanks

Description Clarifiers

One (1) center feed reactivator/clarifier with a central flocculation zone and a 
periphery clarification zone equipped with tube settlers set at 60o to the vertical 
(approximately 118 m2 of clarification area);    maximum flow: 15 000 m3/day
One (1) solids upflow type clarifier, complete with two (2) vacuum pumps, each 
with a pulse draw of 30% of the incoming flow.  Clarifier is equipped with tube 
settlers set at 60o to the vertical, providing 128 m2 of settling area;  maximum 
flow: 25 000 m3/ day

Equipment

Sludge piping for conveying sludge from the flocculation and clarification zones 
to a sludge settling tank

Notes

Filtration

Filters

Description Three (3) rectangular concrete dual media (sand/anthracite) filters with a 
filtration capacity of 9,091 m3/d per filter

Dimensions Dimensions of 5.9 m x 5.5 m each filter

One (1) air scour blower for filter backwash operation with a rated capacity of 
42,815 m3/d
Single turbidity meter with sample piping connected to the discharge from each 
filter effluent line

Equipment

Filter underdrain piping and automated backwash controls with provisions for 
filtering to waste

Notes



177-201 Schedule A February 8th, 2016

150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 5 of 19

Backwash Pumps

Description One (1) split case backwash pump

Capacity Rated capacity of 34,650 m3/d at14 m TDH
Notes

On-Site Storage

Reservoir

Description Two (2) clearwell cells providing chlorine contact time

Dimensions Storage volume of 2,240 m3 for the first cell and 2,836 m3 for the second cell

Piping and appurtenances to allow the filtered water to be split between the two 
cells or directed to one or the other cell
An ultrasonic level detector located in the emergency overflow chamber to 
monitor groundwater levels

Equipment

Drainage piping from Cell No. 1 connected to a sump pit located in the high lift 
pump room which discharges to a storm sewer, and from Cell No. 2 connected 
to a sump manhole which discharges to a municipal ditch

Notes

High Lift Works

High Lift Pumps

Description Four (4) split case high lift pumps

Three (3) pumps which have a capacity of 9,160 m3/d at 71 m TDHCapacity

One (1) pump which has a capacity of 7,855 m3/d at 71 m TDH

Suction piping from the clearwell including appurtenances and pump discharge 
piping and appurtenances including a treated water flow meter in the common 
discharge header

Equipment

Pumps No's. 1, 2 and 4 equipped with emergency standby 115 kW diesel 
motors

Notes



177-201 Schedule A February 8th, 2016

150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 6 of 19

Waste Residual Management

Residuals Treatment System

Description A three (3) cell concrete settling tank

Dimensions One cell for clarifier sludge treatment (2.1 m x 9.0 m x 4.75 m deep with a 
hopper bottom) and two cells for backwash water treatment (8.2 m x 9.0 m x 
4.5 m deep with a hopper bottom each cell)
A 250 mm diameter overflow in the clarifier sludge tank that discharges via a 
ditch to the Ottawa River
400 mm diameter overflows in both backwash tanks that discharge via a ditch 
to the Ottawa River
Two (2) pumps in each backwash tank (a submersible pump which draws 
settled sludge from the bottom hopper and discharges it to the sanitary sewer, 
and a vertical turbine pump which conveys supernatant to the ditch that 
discharges to the Ottawa River)

Equipment

A submersible pump in the sludge tank which intermittently pumps settled 
clarifier sludge to the sanitary sewer

Notes

Chemical Addition

PHAS - Pre Hydroxylated Aluminum Sulphate or Alum

Description Pre Hydroxylated Aluminum Sulphate (PHAS) or Alum

Feed Point Coagulant is conveyed to the flash mix tank and the flocculation zone of the 
reactivator-clarifier
Two (2) 25,000L reinforced fiberglass bulk storage tanks
Two (2) flow -paced chemical feed pumps for conveying coagulant to the flash 
mix tank and to the flocculation zone of the reactivator-clarifier

Equipment

Piping and appurtenances required to deliver the coagulant to the appropriate 
locations and monitor the flow rate

Notes



177-201 Schedule A February 8th, 2016

150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 7 of 19

Activated Silica

Description Activated silica used for flocculation process

Feed Point Upstream of the clarifiers

Two (2) sodium aluminate chemical storage tanks

One (1) sodium silicate chemical storage tank
One (1) silicator
One (1) eductor equipped with 9.6 m3/d capacity rotameter to deliver warm 
dilution water to the silicator
A compressed air system for delivering air to the silicator
Two (2) chemical transfer pumps, each rated at 1.9 m3/d, to transfer sodium 
silicate to the silicator
Two (2) chemical transfer pumps, each rated at 0.48 m3/d, to transfer sodium 
aluminate to the silicator
One (1) eductor with a capacity of 864 m3/d to transfer activated silica solution 
to a 900 L solution tank

Equipment

One (1) chemical feed pump with a capacity of 6.72 m3/d for conveying 
activated silica solution into both contact tanks upstream of the clarifiers

Notes

Chlorine

Description Three (3) gas chlorinators, each equipped with a 45 kg/d rotameter

One chlorinator designated for prechlorination which delivers chlorine solution 
upstream of the filters.

The second chlorinator designated for postchlorination and delivers chlorine 
solution either upstream of the clearwells or in the distribution header 
downstream of the high lift pumps (the two chlorinators are linked for backup 
purposes)

Feed Points

Third chlorinator provides standby capacity

Two (2) scales and the necessary appurtenances for automatic switchover 
once the supply of chlorine from the duty cylinder has been exhausted

Equipment

Three (3) on-line chlorine residual analyzers to measure free chlorine residual 
in the pre-chlorination and post-chlorination addition points, and at the 
discharge point from the first clearwell cell into the second cell

Notes



177-201 Schedule A February 8th, 2016

150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 8 of 19

Lime 

Description One (1) 52,000 L lime storage silo, complete with bottom hopper

One (1) volumetric feeder equipped with a variable speed motor flow-paced to 
the raw water flow and a 0.56 kW feeder tank mixer for generating the lime 
slurry

Equipment

Piping and appurtenances for conveying the slurry to a point just upstream of 
Clearwell Cell No. 1

Notes

Hydrofluosilicic Acid

Description Hydrofluosilicic Acid

Feed Point From 205 L drum containers to the common filter effluent line immediately 
upstream of the clearwells
One (1) flow-paced hydrofluosilicic acid chemical feed pump

One (1) low profile 0.75m x 0.75m portable weighing scale with a 500kg
capacity for the measurement of HFS drum capacity
One (1) on-line fluoride meter

Equipment

Piping and appurtenances required to deliver HFS to the appropriate

Notes

Storage Reservoirs and Pumping Stations

Spence Avenue Booster Pump System

Location 780 Spence Street, Hawkesbury, Ontario

UTM Coordinates NAD 83, Zone 18, 530875 m E, 5049342 m N

Two (2) centrifugal pumps with VFDs, each rated at 227 L/s and 27 m TDH

One (1) sodium hypochlorite chemical storage tank

One (1) 7.6 L/min capacity circulating water pump

Two (2) chemical feed pumps (one duty and one standby) with a feed line 
discharging into the standpipe discharge header
One (1) on-line residual analyzer to measure free chlorine residual downstream 
of the feed point
One (1) ultrasonic level detector to measure the available volume of sodium 
hypochlorite in the storage tank tied into the plant SCADA system

Equipment

Piping and appurtenances, instrumentation and controls, including a chlorine 
gas detector, alarm system and an eyewash station

Notes 



177-201 Schedule A February 8th, 2016

150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 9 of 19

Hawkesbury Standpipe

Location 780 Spence Street, Hawkesbury, Ontario

UTM Coordinates NAD83 Zone 18 530875 m E, 5049342 m N

Dimensions Total volume is 5400 m3, useable volume is 3600 m3

Notes

Emergency Power

Backup Power Supply for Water Treatment Plant

Description One (1) 45 kW water cooled diesel engine generator set

Notes

Backup Power Supply for Booster Pump Station

Description One (1) 6 kW water cooled diesel engine generator set with automatic transfer 
switch

Notes

Backup Power Supply for Raw Water Pumping Station

Description One (1) 185 kW, diesel engine generator set with transfer switch

Notes



177-201 Schedule A February 8th, 2016

150526 Treatment&Distribution AF3, EA3, MDWL2, C1, AS
Page 10 of 19

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1 Watermains that have been set out in each document or file identified in column 
1 of Table 1.